Permobil

Drawings Swing away legrest

Seating System Part Catalogs  
Seat  
M1 Seat  
Swing away legrest  


 

Parts View

New Part Number Old Part Number Description Pos
332932 1834592 BRACKET, RIGHT SWINGAWAY LEGREST HOLDER, M1 1.1
333040 1834593 BRACKET, LEFT SWINGAWAY LEGREST HOLDER, M1 2.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 3.1
NULL 0 OUTER TUBE USE 1834442 (STD) OR 1834976 (SHORT) 4.2
600832 600832-99-0 BOLT MC6S 4x 6 fzb 5.1
NULL 0 INNER TUBE USE 1834442 (STD) OR 1834976 (SHORT) 6.2
600203 600203-99-0 BOLT M8 x 20mm SHCS ZINC PLATED (8.8) 7.1
NULL 0 MOUNT USE 1834442 (STD) OR 1834976 (SHORT) 8.2
NULL 0 LINK USE 1834442 (STD) OR 1834976 (SHORT) 9.2
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 10.1
NULL 0 BRACKET USE 1834442 (STD) OR 1834976 (SHORT) 11.2
NULL 0 BRACKET USE 1834442 (STD) OR 1834976 (SHORT) 12.2
NULL 0 HOLDER USE 1834442 (STD) OR 1834976 (SHORT) 13.2
NULL 614024-99-0 Screw M6x6 14.1
NULL 0 LOCK PIN USE 1834442 (STD) OR 1834976 (SHORT) 15.2
NULL 0 SPRING 1X10X26 USE 1834442 (STD) OR 1834976 (SHORT) 16.2
NULL 0 LOCK PIN USE 1824442 (STD) OR 1834976 (SHORT) 17.2
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 18.1
NULL 0 PIVOT USE 1824442 (STD) OR 1834976 (SHORT) 19.2
NULL 0 FRAME USE 1824442 (STD) OR 1834976 (SHORT) 20.2
600195 600195-99-0 BOLT MC6S 6x25 fzb 21.1
NULL 615560-99-0 Screw M5x12 22.1
NULL 0 BRACKET SEE POSITION #27 23.2
600590 600590-99-0 SHCS MC6S 8x16 fzb 24.1
333050 1834442 LEGREST, STD, SWINGAWAY LEFT/RIGHT, EA, M1 25.1
333530 1834976 LEGREST, SHORT, SWINGAWAY LEFT/RIGHT, EACH, M1 25.2
333283 1834409 SWINGAWAY LEGREST, STD w/SEAT MOUNTS, PAIR, M1 26.1
333636 1834975 SWINGAWAY, LEGREST,SHORT w/SEAT MOUNTS, PAIR, M1 26.2
333382 1834499 BRACKET, SWINGAWAY LEGR SUPPORT, 14"w SEAT, M1 27.1
333383 1834498 BRACKET, SWINGAWAY LEGR SUPPORT, 16"w SEAT, M1 27.2
333384 1834497 BRACKET, SWINGAWAY LEGR SUPPORT, 18"w SEAT, M1 27.3
333385 1834496 BRACKET, SWINGAWAY LEGR SUPPORT, 20"w SEAT, M1 27.4

Spare Parts Catalog - v2.0 (5)